

## CPT-11療法

1クルの期間：14日間

点滴

	薬品	投与量	投与時間	Day 1	～	Day14
①	グラニセトロン 1 mg デキサート 6.6mg	1 袋 1 瓶	15分	↓		休薬期間終了
②	イリノテカン 5%ブドウ糖注250mL	150mg/m <sup>2</sup> 1 袋	90分	↓		
③	生食50mL	1 袋	5分	↓		